141 23— — 7ﬂF‘JI~

HY 4+ B

EJEEI

AT I TEMEFICEREL TS E3 LY,

MZRAZ = 5%

SHATHLERZTLE TS,

RKEFZFEAHFNIZDLTERAL IS,
RKEZ, BEAICHE - ERLAXREZOAICEWNTEHLTLSEEL,

AEHGIE, FTRICEIEBDOARGTIFAIGETT,
FR—BELANGORKENELDZBEICIE. BONMNIBEVWLITORFTEICTERS LI,
moom A& HERA A=V —FF%Fy k
A ® BEEZANM
a — K N 13001-AS001
I{TEREAE & E04251-S42012-00 Ver.3-3.03
BiEERER 4285J00, 4285410, 4285J20
A—Hh—HIE AXF¥ R4 7+ Z021S / 2031S
IV URER M15A / M16A
& % 200411 ~
] % CxE$EE]
- J—R FEO. 4kg/cmMUETHEATHHEICIK, 100035k L
AVE2— 3Dy T AT FTHEL2TLEEEL,
-ARILbF A —RExy FERBERY ET,
XEAETMDEXIE, 2008F03ABRENL DT,
200804 A LIRRICB B EINEERMADERICOVNTIE., BEHHAKXZICEBMLADELCEZL,
BT O 30 &%
AT No A 2 # £ E RN B
3-3.01 2008/02 ki
3-3.02 2008/03 IN—Y )X B, BHBEEE
3-3.03 2009/12 N—Y YR EE

2009F12A 108 %17 (REMETS. &) WIvF - 7—-

IR



IN—Y )Xk

EEERD & 2 | % B WK fi#
1 [G17910-842010-00| 4 > % —% —5 =3 7 Assy 1| =
2 [617951-542010-00 (1 > L v ks34 T 1 —O
3 |G17971-842010-00 (7 k L v ksS4 FNol 1 f
4 |G17971-842021-00 |7 k L'y ksS4 FNo.2 1| )
5 |G17981-842010-00| 7 k Ly ksS4 TR F— 1 %

6 |G17921-842010-00 |1 » & —4 —5 X T —No.1 2
7 |G17921-842020-00 |4 > % — 4 —5 X 7 —No.2 1
8 |G17714-K00070-00 |58 R T — ¢ 50 1 %

9 [17371-045155  |E— kA > al—% 1 @
10 [17367-027396 |4 > S aL—85/8— ' —
11 |18005-AK006 R— RN F#28 7| &
12 |90400-086100 | 1 3> k—R ¢50 L=55 2 ﬂ

13 |90400-083100  |L 13> k—R $50 L=70 1 ﬂ

14 AL FNE L=20 2 | @)
15 TJL—r7v w6 2
16 RTYLT Ty N6 2 | &
17 IS5USHEF Y N6 2 | 2

18 * oy FARIL FNS L=15 1

19 AL FN8 L=15 6 m@
20 TJL—r7 v v N8 7
21 RFY LG Ty N8 7 | E&D
22 ISUSEF Y N8 5 |




IN—Y 1) Xk

EEl 3— e | AR % 8| » ® | B =
23 [15719-037100 AR SO— b >

24 (G09912-K00020-00| C 1 >4 y

25 [91731-065100 oy y

26 [G09933-F43020-00| 754 FL— k 1

21 B iR ERBAE 1 m

28 [E04251-842012-00 | B {55 B = . -

KN—Y YR FADERDPIZ(E, HEN—VELTHRELTHIBRIHYEIOT, BERIE
ADRIFE., 2F U2 —IZBEBLEDLELEEL,

2t —
T L :
FAX:

W

v
E 234
A 151

oo

544—29—1
544—29—1



1. /J—ILIN—YES L
EEEZBOBAIC, NYTUDIAFRBTEMAL TS,
DIBHEESRUNERGASICECL THEZITELTLEZL,
Mz bNNERHALTLCESL,
QD LA YV I+—ARV LA YT+ —RLEEDOHIEE R

WA LTLCESL, (B1-1)

B@—r AREE HZERSA LTS,

MDZPIT—4H9A4 FRUT7AY FORIEBRZIRMNL
T e,

2. v bN—YEUFIT

@ ﬂ‘_xl\é ‘/|‘¢ T—»@

N\

@ »—A
@ #-an b
P4
MKfié
| |
P2
~a gﬁ‘\\m1
@ #-2
P3
~a




NDAANE RN - AN
JIUT SV Iy

|
NIES
| 1

S\

NPINE R
JIUT SV L0

VCITWE

N
e [N

e
D SANAAN]

»w

INT—T AN |

(AN

J

No.2 [ZHR {13 T <

W ,v

\"

+

A (P20x 1)
+~M8H (P21x1)

TAssyZx LA 2T+
&L

7 Assy (P1x1)
P19x2)

M8F (P20 x2)
¥M8A (P21x2)
y M8 (P22x1)

u

—~

4

\

ARUVA

4




*

Y
DA DN
NR DL | DD
KA 223D
ADNTHEDKD

FTRENTWLEF v /N
maFFTLEEn, (H2-6)

RILEF 8 —REy MIEDE D)

~

DVAVAS G 1 I

A TNITEED &5
S F v

BDRLEFE—REy kI

N.—/_
D
X\
at
2k
I
my —
3W x
[a T
N L
h\/oﬂ \1/\?/.%
R T
s/ﬂ m1|_
N
07...1_ N85
YT
/._ﬂ___llrsjn_m
LN NN
X
vﬂmbx:
D\A.../ AN D
AT S
nL*C. .

(5) 1

227

E—rA2a

-~

BIAERI
2] 2-

s

RO —

Ly kS TOEEESIER

Cf2E by,

A4
13T
vov—+k (P23%x2)

A
.
e

TR UK

- R
~



B)F7 I bLy b/ TN1EA 2 H—
ERTAIZBFIFTLSZEL, (F2-
7 RrLy ksSAa TNl (P3X1)
7oLy b TRF— (P5x1)
- NRARXT—¢50 (P8x1)

A alb—42Z/8— (P10x1)

- AR— R /N F#28 (P11x3)
)2 k=X ¢50 L=55 (P12x1)
- 7/RJL BM6 L=20 (P14 x2)

- JL—2Ty w6 (P16 2)

s RTYTTy v N6AE (P16x2)
ISV EF Y M6 (P17x2)

!7! Z—/\I—SQV!:I — FNo.1421-SA001) M ERf+ERBAE I

ELT, 79 kL wy biXA TNo2AR—/8—SQVE B
fTFTLE &L,

!7!7! h/\lfr!No.Z«!%O“?"b—h’éHﬂﬁ(‘f

o]

—C T ll\o (2_10)
4 (P24x1)

4 (P25x%1)
JL—F (P26x1)

(v,

Jdicoo

L
(2
-CYy
-0y
- 737

@7 I rLy b/ TN2ET 2 ELy ks TNl &
IUDUICRfFIFTCESL, (F2-11)
7Ly ks TN02 (PAXT)

- IR— RNV F#28 (P11x2)
=) arvikR—X¢50 L=70 (P13x1)




MLAYI+—ALBOBIBBIABN IS, v k&
FHELLLES CHIESRA BOROHS & IR
MILTLESL, (H3-1)

4. /] —I)LIN—YOESTIT
4% LT

(1. (3) TH “tR— U FERfFIF TS,
(=4-1)
A B ——F5XF—Nu1l (P6x1)
- 7RJL kM8 L=15 (P19x2)
- TL—>T v N8A (P20x2)
-Z?“'Jy’j'j‘yDJch8m (P21 x2)
DSV EF Y N8 (P22x2)

QLA oI7A—RALEBOBEBHMABELA T +—X

[CERfFFTLEEE L, (E3-1)
@1 @) TEMALEARBEE Y ERFFTLEEL,
@7y rRNURERMFITTSEEN,
G)NYTIVDIA FTRIHEFERFIFTTLESLY,

PEIMTLHEBIBEMETLET VCHL LTIV FaT -2 EHMELTEB

O T, BREREAN0. 0ke/cni LT THBC L ERBLT LS,
0.40kg/cmi % B - BBETHEALELBE, TS ORROBANBIET,

@ELERT A 40ke/cnLl L CHEAT 5 BBk A VO THAEXML. AV E1—FD Uty
FA LT ERE2TEEL,

KETFHEERTR, DTIIRRAED MM TEROEE] (T THBEREZTLE>TIESL,




INTERCOOLER KIT
INSTALLATION MANUAL

HKS

NAME OF PRODUCT INTERCOOLER KIT

PART NUMBER 13001-AS001

APPLICATION SUZUKI SWIFT ZC21S-ZC31S

ENGINE M15A-M16A

YEAR 2004/11-

REMARKS e To use this kit with a boost pressure greater than 0.40kg/cni,injector
upgrades and ECU resetting are required.

e Install this intercooler kit only to the vehicle HKS BOLT ON TURBO

KIT is installed.

NOTICE |

This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory repair
manual. To avoid injury, follow the safety precautions contained in the factory repair manual.




PARTS LIST

No.| PART NUMBER DESCRIPTION QT | mAGE REMARKS
1 |G17910-S42010-00 |INTERCOOLER CORE Assy 1

2 |G17951-S42010-00 |INLET PIPE 1

3 |G17971-S42010-00 |OUTLET PIPE No.1 1

4 |G17971-S42021-00 |OUTLET PIPE No.2 1

5 |G17981-S42010-00 |OUTLET PIPE BRACKET 1

6 |G17921-S42010-00 [INTERCOOLER BRACKET Mol 2

7 |G17921-S42020-00 |INTERCOOLER BRACKET No2 1

8 |G17714-K00070-00 |UNIVERSAL BRACKET ¢ 50 1 bg

9 |17371-045155 HEAT INSULATOR 1
10 |17367-027396 INSULATOR RUBBER 1

11 |18005-AK006 HOSE CLAMP #28 !
12 |90400-086100 SILICONE HOSE ¢ 50 L=55 z -
13 |90400-083100 SILICONE HOSE ¢ 50 L=70 ! s
14 BOLT M6 L=20 2 m@
15 FLAT WASHER M6 2
16 SPRING WASHER M6 2 D
17 FLANGE NUT M6 2 &
18 CAP BOLT M8 L=15 1| Q)
19 BOLT M8 L=15 6 (ﬁ”ﬂ@




PARTS LIST

No.| PART NUMBER DESCRIPTION QT | IMAGE REMARKS
20 FLAT WASHER M8 7

21 SPRING WASHER M8 7 D

22 FLANGE NUT M8 5 &

23 15719-037100 SPONGE SHEET 2 | A

24 |G09912-K00020-00 |C-RING 1 ﬁ_:j

25 {91731-065100 O-RING 1

26 |G09933-F43020-00 |PLUG PLATE 1

27 INSTRUCTION MANUAL 1

28 |E04251-542012-00 |INSTALLATION MANUAL 1




1. Removal of Factory Parts

Before installation, disconnect the cable
from the negative (-) terminal of the battery.

Refer to the factory service manual when
removing factory parts during removal and
installation.

(1) Remove the front bumper.

(2) Remove the reinforcement and the plastic

parts of the upper reinforcement. (D1-1) - Reinforcement
; Plastic Cover

(3) Remove the horn and the outside temperature
sensor.

(4) Remove the plastic parts of the radiator side
and the front

2. Installation of the Intercooler Kit

Ho=e Clamp (Reuse) Tﬁ-@
AN

Hose (Reuse)

Ho=se Clamp (Reuse)




(1) Install intercooler bracket No.2 to the bottom of the
reinforcement using the following supplied parts:
(D2-1, D2-2)

Intercooler Bracket No.2 (P7 x 1)
Bolt M8 L=15 (P19 x 1)

Flat Washer M8 (P20 x 1)

Spring Washer M8 (P21 x 1)
Flange Nut M8 (P22 x 1)

P19, P20, P21, P22 —~ &

(2) Install the intercooler core assembly to the
reinforcement and intercooler bracket No.2 using the
following supplied parts: (D2-3, D2-4)

Intercooler Core Assy (P1 x 1)
Bolt M8 L=15 (P19 x 2)

Flat Washer M8 (P20 x 2)
Spring Washer M8 (P21 x 2)
Flange Nut M8 (P22 x 1)

SIS 5
P19, P20, P21, P22

A . .
View from under the vehicle.




(3) Install intercooler bracket No.1 to the intercooler core
assembly and the reinforcement using the following
supplied parts: (D2-5)

Intercooler Bracket No.1 (P6X1)
Cap Bolt M8 L=15 (P18 X1)

Bolt M8 L=15 (P19X 1)

Flat Washer M8 (P20 X 2)

Spring Washer M8 (P21 x 1)
Flange Nut M8 (P22 X 1)

B Make sure the intercooler core assembly does not
come in contact with other parts. Adjust the
position if necessary.

(4) Install the chamber pipe No.1 included in HKS
BOLT ON TURBO KIT as shown in the diagram
2-6.

(5) Install the inlet pipe to the intercooler core
assembly and the chamber pipe No.1 installed in
Section 2.(4) using the following supplied parts:
(D2-7)

e Inlet Pipe (P2 x 1)
e Hose Clamp #28 (P11 x 2)
e Silicone Hose ¢ 50 L=55 (P12 X1)

To install the chamber pipe No.1 and the inlet
pipe, use parts included in HKS BOLT ON -
TURBO KIT.

For a vehicle with the CAT, install the heat
insulator to the position “A” circled in the
diagram 2-7

e Heat Insulator (P9X1)

Attach the sponge sheet between the body and
the inlet pipe if they may come in contact with
each other.

e Sponge Sheet (P23X2)



(6) Install outlet pipe No.1 to the intercooler core
assembly and the body using the following
supplied parts: (D2-8, D2-9)

Outlet Pipe No.1 (P3X1)

Outlet Pipe Bracket (P5X1)
Universal Bracket ¢ 50 (P8X1)
Insulator Rubber (P10 X1)

Hose Clamp #28 (P11 X 3)
Silicone Hose ¢ 50 L=55 (P12 X1)
Bolt M6 L=20 (P14 X2)

Flat Washer M6 (P15 X 2)

Spring Washer M6 (P16 X 2)
Flange Nut M6 (P17 X 2)

(7) Install the plug plate onto outlet pipe No.2
using the C-ring and the O-ring. (D2-10)

e Outlet Pipe No.2 (P4X1)
e Plug Plate (P24X1)
e C-Ring (P25X1)
e O-Ring (P26X1)
If a SSQV is used:

(7) Install the SSQV (P/N 1421-SA001) onto
outlet pipe No.2 as instructed in the SSQV
installation manual. (D2-10)

(8) Install outlet pipe No.2 to outlet pipe No.1 and
the engine using the following supplied parts:
(D2-11)

e Outlet Pipe No.2 (P4X1)
e Hose Clamp #28 (P11X2)
e Silicone Hose ¢ 50 L=70 (P13X1)




3. Modifying Factory Parts

(1) Cut off 2 sections circled in the diagram to
make clearance between the bracket and the
plastic parts “A” and “B” of reinforcements.
(D3-1)

4. Reinstall Factory Parts

(1) Reinstall the horn removed in Section 1.(3)
using the following supplied parts: (D4-1)

Intercooler Bracket No.1 (P6X1)
Bolt M8 L=15 (P19X2)

Flat Washer M8 (P20 X 2)

Spring Washer M8 (P21 X 2)
Flange Nut M8 (P22 X 2)

(2) Reinstall the plastic parts “A” and “B” to the
upper reinforcement. (D3-1)

(3) Reinstall the outside temperature sensor.
(4) Reinstall the front bumper.

(5) Reconnect the battery cable on the negative (-)
side of the battery.

After installing the intercooler kit, boost pressure tends to be reduced. Therefore, it is
recommended to use HKS EVC or adjust the actuator to maintain the boost pressure.

/A cAuTIoN

€ After installation, make sure the boost pressure is maintained at less than 0.40kg/cnt.
If this kit is used with the boost pressure greater than 0.40kg/cmi, it may cause
damage to the engine.

€ If the boost pressure must be greater than 0.40kg/cmi, upgrade the injector and reset
ECU.




Confirmation After Installation

Check the following after the installation process is complete.

(1) Check the following before starting the engine:

Make sure pipes and hoses are routed and connected correctly.

Make sure hose clamps are tightened.

Make sure the negative cable terminal is securely attached to the battery.
Make sure all bolts and nuts are tightened.

Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:

Make sure air is not leaking.

Make sure RPM rises smoothly after revving the engine 2-3 times while in neutral.
Make sure the installed parts are not hitting each other.

Make sure there is no unusual condition found at idling.

Make sure there is no loosen bolt after turning off the engine. Re-tighten as necessary.



